
 

 

 

 2009 General Sewer Plan and 

  Wastewater Facilities Plan 

  Amendment 

  Phosphorus Removal 

 

  

  

 

  

 

 PREPARED FOR 
 City of Cashmere 

 101 Woodring Street 

 Cashmere, WA 98815 

 

 

 PREPARED BY 

 RH2 Engineering, Inc. 

 22722 29th Drive SE, Suite 210 

 Bothell, WA 98021 

 

 Prepared November 2014 

 Updated April 2015 

 

 

 

 





 

i 
 
4/30/2015 1:29:32 PM J:\Data\CA\210-089\09 Phosphorus Tertiary Treatment System\Facility Plan Amendment Report\City of Cashmere Facilities Plan Amendment_Phosphorus Removal_042015.docx 

TABLE OF CONTENTS 
 

INTRODUCTION AND BACKGROUND .......................................................................................... 1 
[...]
Required Effluent Level Actual Effluent Level 

Concrete CF-64 cell prior to being charged with media.

TECHNOLOGIES
BLUE WATER

| 888.710.2583 | 
| sales@bluewater-technologies.com |
| www.bluewater-technologies.com |



 
APPENDIX C 

UPDATED FLOW DIAGRAM AND 

HYDRAULIC PROFILE









 
APPENDIX D 

CASHMERE PILOT STUDY REPORT





 

 

                      Printed on 4/16/2015 

 
Evaluation of OptiFiber PES-14® Cloth Media 

Filtration for Treating Secondary Clarifier Effluent 
 

Full-Scale Filtration Study 
 

 
Testing Conducted at: 

 
Cashmere Wastewater Treatment 

Plant 
Cashmere, WA 

 

February 23 – March 19, 2015 
 
 
 
 
 
 
 

© 2015 Aqua-Aerobic Systems, Inc.● Department of Research and Development 



Page 2 of 42 
Department of Research & Development 

 

 

                       Printed on 4/16/2015 

 Table of Contents 
 

 
Table of Contents ....................................................................................................................................... 2 

List of Tables ...............................................................................................................................................3 

List of Figures .............................................................................................................................................4

EXECUTIVE SUMMARY .......................................................................................................................... 5 

1.0 INTRODUCTION ................................................................................................................................. 6 

1.1 PROCESS DESCRIPTION ............................................................................................................ 6 

1.2 CHEMICAL PRETREATMENT...................................................................................................... 6 

1.3 OPERATING CONDITIONS ..................................................................................................... 9 

1.4 WATER QUALITY SAMPLING .............................................................................................. 12 

1.5  FIELD ANALYSES ................................................................................................................... 12 

2.0  FINDINGS ..................................................................................................................................... 18 

2.1 INFLUENT PHOSPHORUS ......................................................................................................... 18 

2.2 PHOSPHORUS SPECIES CALCULATED FROM FIELD ANALYSIS ............................ 20 

2.3 EFFLUENT PHOSPHORUS .................................................................................................. 23 

2.4 EFFECTIVE OPERATING CONDITIONS ............................................................................ 27 

2.5 TRENDING DATA .................................................................................................................... 31 

2.6 SOLIDS LOADING RATES AND WASTE VOLUMES ....................................................... 32 

2.7 pH DATA .................................................................................................................................... 38 

 
 

 



Page 3 of 42 
Department of Research & Development 

 

 

                       Printed on 4/16/2015 

  
List of Tables 

Table 1: Coagulant Properties ................................................................................................................. 6 
Table 2: Polymer Properties ..................................................................................................................... 7 
Table 4: Water Quality Sampling Points ............................................................................................... 12 
Table 5: Phosphorus Species Analysis and Calculation .................................................................... 13 
Table 6: Phosphorus Blanks Data ......................................................................................................... 14 
Table 7: Statistics of Phosphorus Blanks Analyses ............................................................................ 14 
Table 8: Trial Rankings Based on Corrected Field Data .................................................................... 28 
Table 9: Statistics of Total P Data for Effective Operating Conditions ............................................. 30 
Table 10: Backwash and Solids Wasting Rates by Trial ....................................................................34
Table 11: Total Iron Data by Laboratory Analysis ............................................................................... 41 
 



Page 4 of 42 
Department of Research & Development 

 

 

                       Printed on 4/16/2015 

  
List of Figures 

 
Figure 1: Chemical Dose Data (by date) .............................................................................................. 11 
Figure 2: Histogram of Phosphorus Blanks (mg/L P) ......................................................................... 15 
Figure 3: Histogram of Differences for Effluent Samples ................................................................... 16 
Figure 4: Histogram of Differences for Influent Samples ................................................................... 17 
Figure 5: Influent Grab Samples Total Phosphorus (Field Analysis) ............................................... 18 
Figure 6: Influent Composite Samples Total Phosphorus ................................................................. 19 
Figure 7: Boxplots of Influent Phosphorus Data By Field Analyses ................................................. 20 
Figure 8: Influent Phosphorus Species from Composite Samples per 24 Hour Period ................ 22 
Figure 9: Bar Chart of Influent Phosphorus Species from Grab Samples ....................................... 23 
Figure 10: Effluent Phosphorus Data for Composite Samples ......................................................... 24 
Figure 12: Effluent Phosphorus Species by Trial Number ................................................................. 25 
Figure 13: Boxplots of Laboratory Influent and Effluent Total P Data by Trial................................ 26 
Figure 14: Individual Values Plot of Total Phosphorus by Lab Analysis ......................................... 27 
Figure 15: Effluent Total P versus Influent Total P (Effective Operations Data) ............................ 29 
Figure 16: Histogram of Effluent Total Phosphorus Data by Lab Analysis ..................................... 30 
Figure 16: Boxplots of Online Reactive Phosphorus Data ................................................................ 31 
Figure 17: Boxplots of Online Turbidity Data ....................................................................................... 32 
Figure 18: pH Data ................................................................................................................................... 38 
Figure 19: Boxplots of pH Data .............................................................................................................. 39 
Figure 20: Boxplots of Total Iron Data (mg/L total Fe) ....................................................................... 42 
 



Page 5 of 42 
Department of Research & Development 

 

 

                       Printed on 4/16/2015 

EXECUTIVE SUMMARY 
The Cashmere Waste Water Treatment Plant (WWTP), located in Cashmere WA, discharges 
effluent from its new enhanced biological phosphorus removal (EPBR) treatment plant to the 
Wenatchee River.  A Total Maximum Daily Load (TMDL) study was completed by the 
Washington State Department of Ecology in 2009 which established a waste load allocation of 
0.64 kg/day of total phosphorus (TP).  At the maximum design flow of 1.88 MGD, as stipulated 
in the TMDL study, the 0.64 kg/day load allocation corresponds to 0.090 mg/L.  The City of 
Cashmere is in the process of purchasing a chemical feed system, flocculation basin and one 
AquaDisk® Cloth Media Filter as needed to meet the future effluent phosphorus requirements.  
The filtration system would be upstream of the WWTP UV disinfection system, and the filtration 
system must not negatively affect UV operation.  Aqua-Aerobic Systems, Inc.’s (AASI) OptiFiber 
PES-14® cloth filtration media is designed to achieve consistently low effluent particle-
associated phosphorus concentrations.  From February 23 – March 12, 2015 a single-disk Aqua 
MiniDisk® cloth media filter was tested at the Cashmere WWTP to quantify the effluent total 
phosphorus concentration under various chemical dosing strategies.  Data from this study will 
allow for better prediction of the chemical dosages and operating costs required to meet future 
total phosphorus effluent objectives as low as 0.09 mg/L as P at the maximum design flow of 
1.88 MGD as measured by laboratory analysis of composite samples. 
 
Secondary clarified effluent, representative of typical operating conditions, served as the filter’s 
feed water.  Effluent quality was evaluated primarily based on TP; however, total suspended 
solids (TSS), turbidity, total soluble phosphorus, and total and soluble orthophosphate were also 
monitored. 
 
RH2 Engineering, Inc. provided oversight on behalf of the City of Cashmere.  AASI contracted 
Blueleaf, Inc. to provide field engineering services, to operate the pilot system, perform onsite 
water quality analyses, collect data and write the pilot report.  Blueleaf is an impartial pilot 
engineering company that provides piloting services, and is not affiliated with any vendors or 
products.  Cascade Analytical of Wenatchee Washington provided certified laboratory services.   
 
FINDINGS 
The AquaDisk Pilot System demonstrated the ability to reduce total phosphorus in the 
secondary effluent stream to less than 0.09 mg/L P.  This was accomplished using alum and an 
anionic polymer for pretreatment.  Effective chemical pretreatment operating conditions were:  
• Alum doses ≥70 mg/L as alum. 
• Polyacrylamide polymer (20% anionic charge) at doses of 0.50 to 0.75 ppm as volumetric 

product. 

The scope of this study did not include further optimization of the chemicals which might be 
possible when operating the filtration system to achieve low total phosphorus levels in the 
filtered effluent.  However, findings indicate that future optimization may be helpful in targeting 
even lower levels of effluent P or reducing chemical usage and waste volumes.  A large fraction 
of the effluent total phosphorus was soluble and reactive, which would indicate that adjustments 
to the metal salt dose or pH adjustment would allow for more effective precipitation of the 
soluble phosphate.  
 
 
 



Page 6 of 42 
Department of Research & Development 

 

 

                       Printed on 4/16/2015 

1.0 INTRODUCTION 

1.1 PROCESS DESCRIPTION 

The pilot trailer is equipped with a single-disk Aqua MiniDisk filter having an available filter area of 11 ft2. 
The completely submerged disk is divided into two equal segments and is fitted with OptiFiber® PES-14 
cloth filtration media.  There are three modes of operation: filtration, backwash, and solids removal from 
the bottom of the tank.  Unlike many other filtration devices, filtration in the MiniDisk continues during the 
backwash and solids removal events.   

For this pilot study, secondary clarifier effluent was pumped to the pilot unit.  Coagulants and polymers 
were introduced into the feed piping prior to an in-line static mixer.  After rapid mixing, flow was then 
discharged into a flocculation chamber and then to the filter tank.  The flocculation basin volume was set 
to 250 gallons, which corresponds to a 6.4 minute HRT under average flow conditions.  This HRT was 
selected to match the full scale flocculation tank design and is consistent with the manufacturer’s 
recommendations on flocculation tank sizing.  The flow was filtered by gravity through the cloth media, 
which removed solids by retaining them on the surface and within the depth of pile fabric medium.  
Backwash events were automatically initiated at an approximate 12-inch differential measured within the 
filter tank.  The backwash mechanism cleaned the cloth by drawing a small amount of filtrate through a 
backwash shoe assembly.  Deposited solids were removed from the bottom of the tank and discharged 
into an on-site retention pond. 

Influent and effluent turbidity values were monitored continuously using two (2) GLI low range process 
turbidimeters.  Influent flow was monitored using a Krohne IFC020D magnetic flow meter.  Backwash flow 
was monitored using an ABB Model 10D1475 magnetic flow meter.  Influent and effluent orthophosphate 
concentrations were monitored via two ChemScan® mini oP (ortho-phosphate) analyzers.  The unit is 
PLC-controlled and is equipped with an electronic logging system for data acquisition. 

1.2 CHEMICAL PRETREATMENT 

Table 1 summarizes the properties of the coagulants used during the pilot study, and Table 2 summarizes 
the properties of the polymers.  The methods for calculating the various chemical parameters are detailed 
in the following sections.  
 
Table 1: Coagulant Properties 

 Coagulant 

Parameter Alum Ferric Chloride 

General molecular formula Al2(SO4)3·14H2O (dry) FeCl3 (liquid) 

Product  General Chemical Alum Kemiron Standard Grade 

Stock strength (bulk product by weight) 48.5% alum 42% FeCl3 

Specific Gravity (bulk product at 20°C) 1.335 1.40 

pH 3.5 2.0 

Alumina concentration (bulk product) 8.3% Not applicable 

Average molecular weight  594.4 g/mol alum 162.5 g/mol FeCl3 



Page 7 of 42 
Department of Research & Development 

 

 

                       Printed on 4/16/2015 

Metal ion atomic weight 26.98 g/mol Al3+ 55.85 g/mol Fe3+ 

Metal ion concentration (bulk product) 4.41% Al3+ 13.8% Fe3+ 

 
Table 2: Polymer Properties 

Polymer Description 

Polydyne EMA 20 PWG Anionic polyacrylamide emulsion, 20% anionic charge 

Polydyne EM 532 PWG Anionic polyacrylamide emulsion, 20% anionic charge 
 

Dose as Volumetric Product (ppmvp) 
The method for calculating the chemical dose in terms of the volumetric product concentration is shown 
below.  The units are parts per million as volumetric product (ppmvp).  The volumetric calculation is 
independent of terms related to mass, e.g. specific gravity, density, or weight percentage.  “Product” 
refers to the commercial chemical stock.  Only polymer doses are reported herein as ppmvp (coagulant 
doses are reported as mass concentrations in units of mg/L).  Polymers were obtained as emulsions, and 
diluted with water at a ratio of 1/100 (1% solution) to produce chemical feed stock for the pilot system. 

𝑉𝑜𝑙𝑢𝑚𝑒𝑡𝑟𝑖𝑐 𝑝𝑟𝑜𝑑𝑢𝑐𝑡 𝑑𝑜𝑠𝑒 (𝑝𝑝𝑚𝑣𝑝) =  �
(𝑅)(𝐷)

(𝑄)(3875.4 𝑚𝑙 𝑔𝑎𝑙⁄ )�  𝑥 106 

 
Where: R = chemical feed rate (ml/minute) 
 D = feed stock dilution (D = 1% for polymer feed stocks) 
 Q = influent flow rate (gpm) 
 

Dose as Mass Concentrations (mg/L) 
The method for calculating the chemical dose in terms of the mass concentration is shown below.  The 
units are milligrams per liter (mg/L).  The specific gravity and stock strength refer to the commercial bulk 
product properties, i.e. 48.5% alum and 42% ferric chloride.  Coagulants were fed neat, without dilution, 
therefore the dilution term (D) is equal to 1. 

𝐷𝑜𝑠𝑒 (𝑚𝑔 𝐿⁄ ) =  �
(𝑅)(𝐷)(𝑆𝑡𝑟𝑒𝑛𝑔𝑡ℎ)(𝑆𝐺)

(𝑄)(3875.4 𝑚𝑙 𝑔𝑎𝑙⁄ ) �  𝑥 106 

 
Where: R = chemical feed rate (ml/minute) 
 D = feed stock dilution, if applicable (dimensionless fraction, coagulants were not diluted) 
 Strength = stock strength of bulk product (weight based percentage) 
 SG = specific gravity of bulk product 
 Q = influent flow rate (gpm) 
The above equation was used only for coagulants.  The following notes apply: 

1. The coagulants (alum and ferric) were not diluted, therefore the value of D in the above equation 